

**Your Ref** :  
**Our Ref** : LMS/A14357  
**Date** : 18<sup>th</sup> January 2019

Adomast Manufacturing Ltd  
Barkston Road  
Carlton Industrial Estate  
Barnsley  
S71 3HU


**CERTIFICATE FOR DETERMINATION OF TEST FOR CURING COMPOUND  
BY THE METHOD OF BS 7542: 1992**

Client : Adomast Manufacturing Ltd  
Method of Sampling : Client  
Sample Description : Safecure Super 90W  
Date Sampled : Not Stated  
Date Received : 09/01/2019  
Our Sample Ref. : 79301905  
Date Tested : 15-16/01/2019  
Method of Test : BS 7542: 1992  
Coverage Rate of Curing Compound : 4 m<sup>2</sup>/l  
Laboratory Temperature During Test : 20°C  
Volume of Sample Supplied : 1 Litre  
Method of Compacted Mortar : Compacting Bar  
Method of Applying Curing Compound : Spray  
GRN : 30976

**Results**

Curing Efficiency Index at 6 hours : 97.7%  
Curing Efficiency Index at 24 hours : 93.4%

Laurie Murphy  
**Technical Director**

  
Allan Reid  
**Laboratory Supervisor**

Billy Johnstone  
**Manager/Engineer**

**Stanger Testing Services Limited**

Cambuslang Laboratory Bogleshole Road Cambuslang Glasgow G72 7DD  
Telephone (0141) 641 3623 Fax (0141) 641 9279

Email: stangertesting@aol.com

Stanger Testing Services Limited Registered in Scotland No. SC219023

'Stanger' is a trademark VAT Registration No. 774 7634 86

Dundee Telephone (01382) 535272  
Fax (01382) 530899